Igj 001

AMER YARD PROD

803 534 4443

13:31

oF

£

04/26/94

<
z
=
2
=
0
=
1
i
W
T
=

-
2
[
=]
ME
©
]
o
=
1
S
=
o
2
B
o
.
a
b
¢
B
o
=l
St




%4/26‘/94 13:32

803 534 4443

AMER YARD PROD

ooz

Key Part Key Part

Mo, No. Description No. No. Description
143714 Deck - 20" S.D. Mulch 30 143778 Bolt Cap - Plastic
143716 Bilade - 20" Mulicher 31 66426 Cable Tie
143717 Spacer 32 128638 Wing knob
143718 Cable - Engine/Blade Control 143779 Trailing Shield - Plastic

) 143719 Controi - Throttle 143780 Chute Deflector Assembly

143720 Screw - Seif Tap #10x 5/8 - 141846 Decal - Danger
443721 Rope Stop 143781 Washer - Curved 5/16
143722 Clamp - Cable 751182 Nut - 1/4-20 Flange Lock
77400 Hub Cap 143784 Bolt - Curved Head 5/16-18 x 2-1/4
$43394 Decal - Door 143785 Rope - Guide

19 143740

20 143743
21 143745
22 143747
23 143755

9 143775

A.H. Front L.H. Rear
Wheel Arm - Height Adjuster
Plastic Tip - Setting Lever

Shoulder Bolt - Height Adjuster

Nut -~ 3/8-16 Flange Lock

Clip - Trailing Shield

Bolt - 1/4-20 x 2 Hex

800390 Wheel - 8 x 2 Plastic
y 143724 Handle - Upper w/ Grip 143787 Shoulder Boit - Wheel
13) 143725 Handle - Lower 143788 Washer - Flat
4y 143726 Baffie-Front™ 751153 Nut- 5/16-18
) 143727 Blade - Adapter 143783 Blade Bolt - 3/8-24 x 1-5/8 Gr. 8
143730 Handle Bracket - R-H. 143790 Bolt - 3/8-16 x 7/8 TDFM
143733 Handle Bracket LH. 143791 Bolt- 1/4-20 x 1/2 TDFM
143737 Back Plate - Height Adjuster 143793 Hairpin Cotter
L.H. Front R.H. Rear 143785 Nut - 1/4-20 Keps
Back Plate - Height Adjuster 143151 Decal - Caution

Washer - Bellevilie

Bolt - #10-24 x 1/2

Nut #10-24 Hex Nylon Insert
Bolt - 1/4-20 x 3/4 Hex
Locknut 1/4-20

Stud - 1/4-20x 7/8

24 143756 Washer-1/4 143802
143757 Setting Lever - Height Adjuster 143805 Wingnut
143771 Baifle - Rear ) 53847 Washer=- 1/4 Flat
143772 Mulch Cover Assembly 143806 Washer
143774 Ball - Engine Blade Control 143807 Shoulder Bolt - Wheel o

] DO NOT OPERATE YOUR MOWER UNLESS ALL PARTS ARE ATTACHED AND IN

<4 GOOD WORKING ORDER. KEEP YOUR MOWER IN GOOD REPAIR AT ALL TIME.

7 WHEN SERVICING USE ONLY GENUINE FACTORY REPLACEMENT PARTS THAT
d ARE SPECIFICALLY FOR YOUR PARTICULAR MODEL.

] THOROUGHLY READ OPERATOR'S MANUAL AND COMPLETELY ASSEMBLE ALL
1 LOOSE PARTS BEFORE OPERATING MOWER.

| S 1 NO OPERE SU PODADORA A MENOS DE QUE TODAS LAS PARTES ESTEN
1 INSTALADAS Y EN BUEN ORDEN DE FUNCIONAMIENTO. MANTENG/!. A SU
PODADORA EN BUEN ESTADO DE REPARACION EN TODO MOMENTOQ.

AL SUMINISTRAR SERVICIO USE SOLAMENTE PIEZAS DE REEMPLAZO GENUINAS
DE LA FABRICA QUE SON ESPECIFICAMENTE PARA SU MODELO EN PARTICULAR.

1 LEA POR COMPLETO EL MANUAL DE INSTRUCCIONES Y ENSAMBLE TODAS LAS
PIEZAS SUELTAS ANTES DE OPERAR LA PODADORA.

43772 = 200
43770 — 1777 -
143726 ~ 1979 e T




